<
s
(-
(Vo)
.--.
(7o)
(7o)
0.

Parts List

o/&z//l&l&l/&/&&/&/lz'///
¢’//zl///////l/&l/&l&/ll/&/
ITIIIIT IR RN

M

O ANV VRRRRRY
AN AN O AN
/Nﬂ&ﬂ&ﬂ&l&ﬂ&ﬂl¢'/zz/z////¢,z'¢a/
/lza/zlzlzzzazzzz¢¢'/¢/¢l¢l¢¢¢/

//'tza///'/¢////¢,'/z'¢'¢/

vizzzll&zal/'/az//¢¢a'///
4¢z¢z¢a&z¢z¢//z'//¢////
4/'//al"'a'¢//'/¢//z

sure which options were included with your generator

This manual covers a i i
_ product family with man iafi
and accessories. Not all options in the parts Iis’rg/v\v/grrg];rrlmocrﬁc?ééj/?rlwtg%ecsh

model. Contact WINCO service with your serial number if you are not

£

o

v
o5 E
Y325
2N o<
0|3 £ 5
3o
OO@C
E
Zlce s
SRS

o

£

Ll

<
>
)
[~

99975-27XPL



POWER-PAK OPEN SKID

BATTERY KIT LOCATED
ON FRAME RAIL

ITEM NO. PartNo DESCRIPTION QTY.
1 351987-11 ENGINE GM/PSI 8.8L TCAC 1
9 352013-8] GEN END UCI27]AiG531 1 WDG SAE3 1
3 501150-450 FRAME WELDMENT 1
4 507150-005 EXHAUST SYSETM 1
5 351903-33 | PEDESTAL WITH MKII CONTROLLER 1
6 504150-005 FUEL ASSSCEQ/I\E?\IL&TDV%/O FUEL :
/ 506150-004 HARDWARE KIT 1
8 505150-003 BATTERY KIT 1
9 509150-004 BLOCK HEATER KIT 1
11 502150-014 CB ASSEMBLY 1
12 352020-12 | BATTERY CHARGER KIT 12V 2AMP 1
13 511150-105 ENGINE HARNESS MK 1
14 351559-11 PSS150 DECAL KIT |
15 100114-717 SKID AND CRATE |
16 352300-25 RIGHT FRONT CORNER |
17 352300-27 LEFT FRONT CORNER |

99975-27XPL

2

Rev A




99975-27XPL

ITEM| PART DESCRIPTION QTY
| 4-106 OIL FILTER |
4-107 SPARK PLUGS 8
3 4-112 AIR FILTER 1
4 4-108 FAN/ALTERNATOR BELT |
5 4-109 INLET RADIATOR HOSE |
6 4-111 OUTLET RADIATOR HOSE |
CONTACT WINCO SERVICE FOR FULL ENGINE PARTS
SUPPORT.
K

Rev A




VAPOR FUEL SYSTEM

ol PartNo DESCRIPTION Qry.
1 16135-002 MODIFIED FUEL VALVE ASSY 1
2 1504001-100 WELDMENT FUEL INLET 1
3 | 22762-000 PIPE NIPPLE 1.25NPT X 2 BLACK 1
4 | 92388-008 HOSE FIT 1.25 NPT X 1.25 HOSE 2
5 |92493-001 ELBOW STREET 1.25NPT 20D 2
6 | 92042-000 ELBOW PIPE 1.25NPT 90 2 |'Il%/\ PartNo DESCRIPTION |QTY.
7 | 22762-005 PIPE NPL 1.25NPTX4-1/2 BLK 1 :
8 |81018-001 HOSE CLAMP 1.25-2.25 2 D [42743002 CRMCKT 1!
9 197391-011 TUBE CLAMP 2.25" ] 2 142943-125| VALVE 12VDC | 2
10 | 42943-001 ADAPTER FL\/?\,EIL?/EE 1.25" ASCO 1 TlngAlmllz\'ll'_
12 | 15210-016 FUEL PRESSURE DECAL 1 3 148602-004| MALE 16-14 4
AWG 250 TAB

99975-27XPL 4 Rev A




LIQUID-WITHDRAWL FUEL SYSTEM

ITEM NO. PartNo DESCRIPTION QTY.
1 81643-001 HOSE FITTING JIC3/8 - 1/4 NPT 1
2 99065-001 FUEL INLET WELDMENT 1
3 81643-002 HOSE FITTING JIC 3/8 - 1/4 NPT 90 1
4 81642-000 HOSE FIT.FLARE JIC37° 3/8(9/16-18) 2
5 81018-005 HOSE CLAMP 1.0625-.500 3
6 81640-000 HOSE 5/161D UNCUT RUBR.LP 1
7 97391-008 TUBE CLAMP 1.25" 2
8 48602-004 TERMINAL MALE 16-14 AWG .250 TAB 2
9 65004-000 .25-20X.5 SELF TAP SS 4
10 92382-001 HOSE FIT.ELBOW .500NPT X .625 HOSE 1
LQD.WITHDRAWAL KIT, GMS&.7LT,
99975-27XPL ) Rev A




EXHAUST SYSTEM

ITEM NO. PartNo DESCRIPTION Default/QTY.
1 508000-002 MUFFLER MTG. BRACKET 12IN HARCO 2
2 350170-7 SILENCER, RESID GM 8.1L T/TCAC 1
3 508150-012 EXHAUST ELBOW 1
4 508150-013 EXHAUST FLANGE 1
5 508150-014 EXHAUST FLEX 8.1L TURBO CAC 1
o) 351942-7 EXHAUST BRACKET 1
/ 93489-000 3.5" EXHAUST CLAMP 3
8 508150015 EXHAUST TAIL PIPE 1
9 93489-016 MUFFLER CLAMP 5" 1
10 16248-001 .5-13 FLANGE NUT 8
11 300541-3 |EXHAUST GASKET GM CATALYTIC CONVERTER 2
12 1516-000 .5-12X1.25 HHB 8
13 350077-4 V-BAND CLAMP 2.75" 1
14 16250-000 .375-16 FLANGE NUT 6
15 464-000 .375-16X.75 HHB 6
16 351999-5 CATALYTIC CONVERTER GM 8.8L T-CAC 1
99975-27XPL 6 Rev A







BASE ASSEMBLY

ITEM NO. PartNo DESCRIPTION QTY.
1 501150-451 LEFT FRAME RAIL 1
2 501150-452 RIGHT FRAME RAIL 1
3 501150-453 FRONT CROSSMEMBER 1
4 501150-454 RADIATOR CROSSMEMBER 1
5 501150-455 ENGINE CROSSMEMBER 1
6 501150-456 GENERATOR CROSSMEMBER 1
7 501150-457 REAR CROSSMEMBER 1
8 40667-000 PIPE COUPLING 1/2" X 1.562" 2
? 350944-1 SHOCKMOUNT 40 DURO 4
10 93711-001 .75-10X1.5 HHB 2
11 93710-000 ID.77 OD1.25 TH.20 LOCK 2
12 57580-000 1/2-13 X 1.5 HHB 2
13 636-000 LOCKWASHER 1/2 SPLIT 2
14 300547-1 NUT HEX .5-13 X 1.25 OD 2
15 93709-000 NUT HEX .75-10 2
16 48178-000 HHCS 1/2-13 X 1 12
17 16248-001 .5-13 FLANGE NUT 12
18 93084-000 PIPE PLUG .50 GALV 2
19 94319-008 HOSE FIT. .500-14NPT X .375 HOSE BARB 2
20 81018-008 HOSE CLAMP .875-.25 2
21 501150-407 RADIATOR MOUNT WELDMENT 1
22 505150-103 BATTERY TRAY 1
23 16248-000 .25-20 FLANGE NUT 4
24 479-000 LOCK WASHER .25IN ID. 4
25 476-000 .25-20X.625 HHB 4
26 464-000 375-16X.75 HHB 3
27 16250-000 .375-16 FLANGE NUT 3

99975-27XPL 8 Rev A




ENGINE AND GENERATOR

<
>
)
oz

99975-27XPL



ENGINE AND GENERATOR

ITEM NO. PartNo DESCRIPTION QTY.
] 501150-451 LEFT FRAME RAIL 1
2 501150-452 RIGHT FRAME RAIL 1
3 501150-453 FRONT CROSSMEMBER 1
4 501150-454 RADIATOR CROSSMEMBER 1
5 501150-455 ENGINE CROSSMEMBER 1
) 501150-456 GENERATOR CROSSMEMBER 1
7 501150-457 REAR CROSSMEMBER 1
8 350944-1 SHOCKMOUNT 40 DURO 4
9 93711-001 .75-10X1.5 HHB 2
10 93710-000 ID.77 OD1.25 TH.20 LOCK 2
11 57580-000 1/2-13 X 1.5 HHB 2
12 636-000 LOCKWASHER 1/2 SPLIT 2
13 300547-1 NUT HEX .5-13 X 1.25 OD 2
14 93709-000 NUT HEX .75-10 2
15 48178-000 HHCS 1/2-13 X1 12
16 16248-001 .5-13 FLANGE NUT 12
17 501150-407 RADIATOR MOUNT WELDMENT 1
18 464-000 .375-16X.75 HHB 3
19 16250-000 .375-16 FLANGE NUT 3
20 351987-11 ENGINE GM/PSI 8.8L TCAC 1
21 352013-81 GEN END UCI27]AiGS31 1 WDG SAE3 1
22 96000-004 HEX HEAD BOLT 3/8-16 X 1.5 12
23 481-001 LOCKWASHER 3/8 SPLIT BLACK 20
24 96000-002 .375-16X1 HHB 8

99975-27XPL

10

Rev A




HOUSING ASSEMBLY

99975-27XPL




HOUSING ASSEMBLIES

ITEM NO. PartNo DESCRIPTION QTY.
1 352300-53 SIDE SILL DECAL 2
2 352300-35 FRONT ROOF 1
3 352300-31 REAR ROOF 1
4 352300-28 MULLION 2
5 352300-38 SNORKLE BOTTOM 1
6 352300-51 SNORKLE FRONT 1
/ 352300-33 ROOF 1
8 352300-1 DOOR ASSEMBLY RIGHT REAR 2
9 352300-2 LEFT REAR DOOR ASSEMBLY 2
10 352300-14 REAR BOTTOM PANEL ASSEMBLY 1
11 352300-30 ROOF SUPPORT 1
12 352300-36 DOOR STOP 4
13 352300-32 REAR ROOF STRAP 1
14 352300-34 FRONT ROOF STRAP 1
15 352300-52 REAR TOP ASSEMBLY DECAL AND FOAM 1
16 352300-21 RIGHT REAR CORNER ASSEMBLY 1
17 352300-23 LEFT REAR CORNER ASSEMBLY 1
18 352300-25 RIGHT FRONT CORNER ASSEMBLY 1
19 352300-27 LEFT FRONT CORNER ASSEMBLY 1
20 352301-28 MULLION FOAM 2
2] 352301-29 SIDE SILL FOAM 2
22 352301-30 REAR ROOF FOAM 1
23 352301-31 MID ROOF FOAM 1
24 352301-32 SNORKLE BOTTOM FOAM 1
25 352301-33 SNORKLE FRONT FOAM 1
26 352300-41 LEFT FRONT SNORKLE PANLE ASSEMBLY 1
27 352300-42 RIGHT SNORKLE PANEL ASSEMBLY 1
28 92495-000 .25-20 TINNERMAN 15
29 92419-000 .3125-18 TINNERMANN 2
30 65005-000 .25 WASHER SS 48
31 65003-000 SS LOCKWASHER .25 ID 48
32 65000-000 .25-20X.625 SS HHCS 44
33 65000-002 .25 -20X1 SS HHCS 4
34 65005-001 5/16 WASHER SS 18
35 65003-001 LOCKWASHER 5/16 SPLIT SS 18
36 65001-001 SS HHCS 5/16-18 X .75 18
37 16249-000 3125-18 FLANGE 73
38 467-000 HHCS 5/16-18X.75 39
39 477-000 HHCS .3125-18X.625 10
40 16446-000 M8-1.25 NYLOCK 16
41 98879-001 THREAD STUD .3125-18X.75 8
42 526-000 WASHER .3125 ID 24
43 512-000 .25 WASHER 2
44 479-000 LOCK .25 SPLIT 2
45 439-000 .25-20 X 1 HHB 2

99975-27XPL

12

Rev A




HOUSING SNORKLE ASSEMBLY

ITEM

W PartNo DESCRIPTION  |QTY.
1| 352300-51 SNORKLEFRONT | 1
2 98313-000 WINCO LOGO 1
3 | 352301-33 | SNORKLE FRONTFOAM | |
o
T | PartNo | DESCRIPTION QY.
T 352300-38] SNORKLE BOTTIOM | 1
2 [352301-32] SNORKLE BOTIOM |

99975-27XPL

13

/

M PartNo DESCRIPTION  [QTY.

1 |352300-39|  SNORKLE LEFT SIDE ]

SNORKLE LET SIDE TOP
SNORKLE LET SIDE

3 1352301-37|  “BOTTOM FOAM ‘

4 [352301-38] SNORKLE CATFOAM | 1

5 192495-000| .25-20 TINNERMAN 10
<

Rev A




RADIATOR SUPPORT ASSEMBLY

M PartNo DESCRIPTION | QY.
FRONT RIGHT
2 92495-000 | .25-20 TINNERMAN 6
RADIATOR
3 |585150-210| \s\oUNTING BRACKET| |
4 | 95232000 | POGRHOLPER |
5 | 526-000 | WASHER 31251D | 1
6 | 477-000 | HHCS .3125-18X.625 | 1
7 20604-000 3/8 WASHER 2
8 | 16250-000 | .375-16 FLANGE NUT | 2
9 | 464-000 375-16X.75HHB | 2
RIGHT FRONT
10 | 352301-24 | CORNER FOAM ]
(FRONT)
FRONT CORNER
RIGHT

99975-27XPL

I

M PartNo DESCRIPTION  |QTY.
1| 35230026  HEFIEAGIIOR |
2 |585150-210| RADIATOR MOUNTING | -
3 | 92495-000 | .25-20 TINNERMAN 6
4 |20604-000|  3/8 WASHER 2
5 | 464000 | 37516X75HHB | 2
6 |16250-000 | .375-16 FLANGENUT | 2
7 |62486-000| GROMMET 1X1.375 | 1
8 |352301-26 | "L RE oD | ]
9 | 352301-25 | RONT CORRERFOAM|
10 | 477-000 | HHCS 3125-18X.625 | 1
11 | 526-000 WASHER .3125 ID 1
12 | 95232-000 |[DOOR HOLDER FEMALE| 1

Rev A




DOOR PANEL ASSEMBLY

A PartNo DESCRIPTION Default/QTY.
! 352300-9 LEFT SWINGING DOOR WELDMENT !
2 352300-4 SCREEN HOLDER 1
3 3005265 INTAKE SCREEN 1
4 21698-001 TORX PAN HEAD SCREW #10 8
5 350054-4 LIFT OFF HINGE LEFT 1
6 95229-005 DOOR LATCH 2
7 350054-3 LIFT OFF HINGE RIGHT !
8 3523011 DOOR BAFFLE SIDE FOAM !
9 352301-8 [EFT DOOR BAFFLE SIDE FOAM (LATCH SIDE] ]
10 352301-3 TOP AND BOTTOM DOOR BAFFLE FOAM 2
I 352301-5 TOP DOOR FOAM !
2 352301-4 BOTTOM DOOR FOAM !
13 352301-6 DOOR BAFFLE CENTER FOAM !
14 16446-000 M8-1.25 NYLOCK 4
5 95232-00]1 DOOR HOLDER MALE 1
16 65000-002 .25 -20X1 SS HHCS 1
17 16248-000 25-20 FLANGE NUT 1

99975-27XPL 15 Rev A



SIDE ASSEMBLIES

oM PartNo DESCRIPTION  |QTY.

1 1352300-53 SIDE SILL |
2 | 98313-000| WINCO LOGO 1
352301-29 | SIDESILL FOAM |

M PartNo DESCRIPTION Qry.
1 |352300-28 MULLION 1
2 [352301-28 MULLION FOAM 1

)

99975-27XPL 16 Rev A




ROOF ASSEMBLY

//
h 4
NG/

(04044

//
%

ITEM NO. PartNo DESCRIPTION QTY.
1 352300-32 REAR ROOF STRAP 1
2 352300-30 ROOF SUPPORT 1
3 352300-31 REAR ROOF 1
4 352300-33 ROOF 1
S 352300-34 FRONT ROOF STRAP 1
6 352300-35 FRONT ROOF 1
7/ 352301-30 REAR ROOF FOAM 1
8 352301-31 MID ROOF FOAM 1

99975-27XPL

17

Rev A




REAR HOUSING ASSEMBLY

A
| /® oM PartNo DESCRIPTION Qry.
11 1 [ 352300-20 | RIGHT REAR CORNER I
/@ 2 [95232-000 | DOOR HOLDER FEMALE 1
3 | 526-000 WASHER 3125 ID 1
T 4 | 477-000 HHCS .3125-18X.625 I
. e 5 [ 92495-000 2520 TINNERMAN ]
» 6 | 352301-21 | REAR CORNER FOAM (REAR) | 1
' 7 35230122 | REAR CORNER FOAM (SIDE) | 1
A (4
L
M PartNo DESCRIPTION Qry.
REAR PANEL WELDMENT
2 | 300526-6 | INTAKE SCREEN (REAR BOTTOM]
3 [ 352300-12 | REAR BOTTOM SCREEN HOLDER
4 [ 21698-001 | TORX PAN HEAD SCREW #10
5 | 92495-000 25-20 TINNERMAN
REAR BOTTOM BAFFLE SIDE
7| 352301-12 | REAR BAFFLE TOP AND BOTTOM
8 [ 352301-13 | REAR BOTTOM PANEL FOAM
9 | 352301-14 | REAR BAFFLE CENTER FOAM
M PartNo DESCRIPTION QTY.
1 |352300-17] REAR TOP WELDMENT | 1
2 | 300526-7 INTAKE SCREEN I
REAR TOP SCREEN
TORX PAN HEAD SCREW
4 21698001 e, 1
REAR TOP BAFFLE
5 352301-15]  "55TTOM FOAM ]
REAR TOP BAFFLE CENTER
REAR TOP BAFFLE RIGHT
REAR TOP BAFFLE LEFT
9 1352301-19| REAR TOP PANEL FOAM | 1
10 [92495-000] .25-20 TINNERMAN 3
11 [98313-000 WINCO LOGO 1
99975-27XPL 18 Rev A




CIRCUIT BREAKER BOX COMPONANTS

R

K

26 AC HARNE

/‘

NS

99975-27XPL

o

]
—

/

b ;gg \

CB BOX COVER NOT SHOWN

19

Rev A




CIRCUIT BREAKER BOX PARTS LIST

ITEM NO. PartNo DESCRIPTION QTY.
1 525150-007 CB BOX 1
2 81097-053 CIR.BRK. 600A-3PL-600V, |
3 80623-008 TERMINAL BLOCK, 4PT, 20A 1
4 64576-020 | DECAL-GFCI PROTECTED UTILITY 4P 1
5 63941-005 DECALE(l:\llglg(gllzTE%EMAlNS 1
6 22370-006 | TERMINAL SPADE 16-14AWG #5-#6 6
/ 80623-013 | 2 POLE TERMINAL BLOCK JUMPER |
8 7614-000 RHMS 8-32 X.75 2
9 95985-000 NUT HEX #8-32 NYLOK 2
10 97753-011 |TERMINAL BLOCK 1PL 760 AMP 4GA 2
11 16499-000 UL-DECAL-GROUNDING-WHITE 1
12 16501-000 DECAL-FLOATING NEUTRAL 1
13 16503-000 DECAL COPFEEEI&ONDUCTORS 1
14 92495-000 .25-20 TINNERMAN 6
15 528150-009 CB BOX COVER |
16 439-000 .25-20 X 1 HHB é
17 479-000 LOCK .25 SPLIT 6
18 512-000 .25 WASHER é
19 47517-000 .25-20 NYLOCK 4
21 ?1190-002 RHMS 10-24 X 4.5 ZINC 4
22 5315-000 NUT HEX 10-24 NYLON 4
23 80124-012 | CURRENT TRANSFORMER 1000:5 3
24 62486-000 GROMMET 1 X 1.375 1
25 410175-701 AC HARNESS |
26 21698-001 | TORX PAN HEAD SCREW #10 4
27 96286-002 FLAT WASHER NYLON 4
28 23917-000 GROMMET .6875ID X 1 |

99975-27XPL

20

Rev A




ENGINE CONTROL ASSEMBLY

ITEM NO. PartNo DESCRIPTION QTY.
1 351903-27 DSE MKII PEDESTAL 1
2 351891-43 | DSE 7310 MKII ENGINE CONTROL 1
3 21698-001 TORX PAN HEAD SCREW #10 4
4 351903-29 PEDESTAL COVER PLATE 1
S 512-000 .25 WASHER 8
6 479-000 LOCK WASHER, .25" SPLIT 8
/ 466-000 .25-20X.75 HHB 4
8 21253-000 RHMS 1/4-20X .75 4
9 526-000 WASHER .3125 1D 4
10 16249-000 .3125-18 FLANGE 4
11 467-000 HHCS 5/16-18X.75 4
12 15376-001 PUSH NUT BOLT RETAINER 4
13 92495-002 1/4-20 TINNERMAN (12 GA) 4
14 352306-51 CONTROL BOX MOUNT 1

99975-27XPL

21

Rev A




ENGINE CONTROL

5,
&
SR
@.ﬂ Y/ [ LN
a S // A oY
\W“m o
) Lo
\ o 9/8

<
>
(U]
oz

22

99975-27XPL



ENGINE CONTROL

TEM NO. ParfNo DESCRIPTION Qry.
; 55170035 DSE 7310 MK CORTROL PANEL WITH SIK :
2 351900-38 SCREEN FOR PSS ]
3 351900-34 | CONTROL BOX DIN RAIL MOUNTING PLATE 1
4 96284-001 1/4 NYLON WASHER 4
5 94980-003 THREAD STUD .25-20 X .750 2
6 479-000 LOCK WASHER, .25" SPLIT 2
7 638-000 HEX NUT, .25IN 2
8 99783-001 SWITCH, PUSH-PULL ]
9 99783-002 SWITCH CONTACT 1
10 351112-29 DEEP SEA ELECTRONICS 7310 MKI 1
1] 64551-005 DIN RAIL 9.5 ]
o PP TERMINAL BLOCK, DIN MOUNTED, SPRING >
13 2489-003 FUSE HOLDER, DIN MOUNTED 5
14 352017-001 WIRE DUCT, 8.5IN 2
15 21498001 TORX PAN HEAD SCREW #10 15
16 96286-002 FLAT WASHER NYLON 9
17 598-000 #10 WASHER 6
18 351900-36 RHEOSTAT MOUNTING BRACKET 1
19 97517-001 REOSTAT ]
20 64089-000 SPST, ROCKER SWITCH 2
2] 23917-002 GROMMET .375 X | 2
22 351900-35 COVER SUPPORT BRACKET ]
23 92495-000 25-20 TINNERMAN 4
24 96925-002 14 PIN CONNECTOR 1
25 96925-006 16 PIN. CONNECTOR ]
26 351900-37 PLUG MOUNTING PLATE 1
27 425-000 #6 FLATWASHER 8
28 51802-000 NUT HEX #6-32 NYLOCK 4
29 24988-000 SCREW 6-32 X 1/2 BIND 4
30 16600-005 DSE MKIl ADVANCE POWER LOGO INSERT 1
31 16601-005 | DSE 7310 MKII LIGHT LEGEND CARD INSERT ]
32 48602-003 TERMINAL FEMALE 16-14 AWG .250 TAB 2
33 96924-001 TERMINAL, PIN, 18-16AWG 1T
34 96923-001 TERMINAL, SOCKET, 18-16AWG 10
35 80623-010 END BLOCK, DIN MOUNTED 3
36 95064-006 FUSE AGC 10 AMP 1
37 95064-000 FUSE AGC 3 AMP ]
38 95064-008 FUSE AGC 2 AMP 3
39 461898-000 TERMINAL FLAG 16/14AWG 250 2
40 96923-101 PLUG TERMINAL 4
4] 96924-101 PLUG TERMINAL 5
42 351095-16 DECAL, FUSES AND TERMINAL BLOCKS ]
43 91683-000 1/4 TURN CLIP NUT 2
44 914682-001 STUD_1/4 TURN SLOTIED 2
45 91484-000 RETAINER RING 1/4 TURN SPLIT RING 2
46 80623011 2-POLE TERMINAL BLOCK JUMPER 2
47 80623-012 3-POLE TERMINAL BLOCK JUMPER ]

99975-27XPL

23

Rev A




CONTROL ASSEMBLY AND CABLES

iy inco) 9
+ﬁ,.
[ —

$d0600
5 ° |

1 =

— . e

i i —

o

H R N
ORRC

ITEM NO. PartNo DESCRIPTION QTY.
1 351987-11 ENGINE GM/PSI 8.8L TCAC 1
2 352013-81 GEN END UCI274G 311 WDG SAE3 11.5 1
3 501150-450 FRAME WELDMENT 1
4 507150-005 EXHAUST SYSETM ]
) 351903-33 PEDESTAL WITH MKII CONTROLLER 1
6 504150-005 FUEL ASSEMBLY TWO FUEL SOLENOIDS 1
7/ 506150-004 HARDWARE KIT 1
8 505150-003 BATTERY KIT 1
9 509150-004 BLOCK HEATER KIT 1
10 574150-202 PSS150 HOUSING ASSEMBLY 1
11 502150-014 CB ASSEMBLY 1
12 352020-12 BATTERY CHARGER KIT 12V 2AMP 1
13 511150-105 ENGINE HARNESS MKII 1
14 351559-11 PSS150 DECALKIT '
15 100114-717 SKID AND CRATE

BATTERY CHARGERS
2 AMP 352020-12
5 AMP 352020-18
10 AMP 352020-18
10 AMP NFPA 352020-20
99975-27XPL 24 Rev A




BLOCK HEATER

TEMNO. | PartNo DESCRIPTION D%‘T’y”/
] 80781-003 | PRE HEATER TOOOW/T20V TANK :
2 56372-000 |HEX REDUCER BUSHING 1/2 -3/8 NPT| 1
3 16456-006 PIPE NPL 3/8 X 3.5 ]
4 56896-001 ELBOW PIPE 3/8 45D ]
5 92388-000 |  HOSE FIT .375NPT X .625 HOSE 1
HOSE FITTING 1/4 NPT [M] X 5/8
6 350341 S BARE ) ]
7 81018-005 HOSE CLAMP 1.0625-.500 4

99975-27XPL 25 Rev A




GENERATOR END

A g o “13
5&,% g Ly S ;] | i
o W __ﬂ* 25 20b
N bl
v '3"'.. e
=40 e,
Ly 1|::E;1 00;3 T =
a5 l Y S0
. . 2o\ B
i '“: - h ﬂ.z?_h} '
II'\{. g 4z
P
ITEM DESCRIPTION PSS150-3|PSS150-4, 17, 18] QTY
- COMPLETE GENERATOR END 352013-81 |
- STAMFORD MODEL UClI274G -
- WINDING 311 -
24 AVR AS460 AVR 350818-2 1
FOR ADDITIONAL PARTS SUPPORT CONTACT WINCO SERVICE.

EXPECTED RESISTANCE (Q) AT 20C
(MEASURED VALUES SHOULD BE +/-10%)
MODEL UCI274G
STATOR WINDING
(PER PHASE SERIES 010
CONNECTED)
ROTOR WINDING 1.69
EXCITER STATOR 20
EXCITER ROTOR |
PER PHASE] 0.156
PMG STATOR »
(OPTIONAL) :
99975-27XPL 26 Rev A




GENERATOR CONNECTIONS
Thee Phase - High Wye

277/480 Volts

7 T4

PC2-1_ 407>

PC2-2 73

HIGH VOLTAGE WYE
240/416-277/480 V. 60 HZ.
219/380-231/400 V. 50 HZ.

Thee Phase - Delta
120/240 Volts

[

T T 7T

GROUND G3 G2 Gt

TO LOAD

TO VOLTAGE REGULATOR

N

T

GROUND

99975-27XPL

—FL2-9 qop—o c
PC2-3 53 =’
CT3
HIGH VOLTAGE DELTA 8
120/240 V. 60 HZ.

110/220 V. 50 HZ. —
T

62

G3
TO LOAD
(TO TRANSFER SWITCH)

T2
T
Gt

N

27

DOUBLE DELTA SINGLE PHASE

Thee Phase - Low Wye
120/208 Volts

PC2-1 707y cT
PC2-2 o P
PC2-9 g5 cT2
PC2-3 -

PC2-14 4 cT3

R rr

GROUND 63 62 61 N
TO LOAD
(TO TRANSFER SWITCH)

LOW VOLTAGE WYE
120/208-139/240 V. 60 HZ.
100/173- 115/200 V. 50 HZ.

Double Delta
Single Phase

8

6
TO VOLTAGE REGULATOR

120/240 V. 60 HZ.

T T

GROUND G2 G1 N
TO LOAD
(TO TRANSFER SWITCH)

Rev A




GENSET CONTROL SCHEMATIC

<
>
)
[~

o
}
|
|
I

4

g
\Jr\ﬂ:mm»mu»e Id 7
FOSE#4 .
_ FEERESh = 8
= ld
EEEN ilid il i s = 1
P I 3 A R S A ER B e A = 2
T e i [ mer ok ser (Sl K =
Sow cumReNT cENvous z It =3 AC CONNECTOR
3 g
Razs2 z mmn 4
] 2 o 3 E
o3 852 TEr e 14
o 2
n? R B L E
g g5 z ::EEz22 e > VAR 13
2 5 & 8 g Zg ey s} 2]
S @ g £ 283z ¢ [ £0C owPuTs ecu [
— x 2 3 o= ¥ E &
s OREREEED L e PR &
L T=0 T Ts] Tels] Tel [wlshshzalia[za] Jee[ea][so]si]sz][sa]se[ss[ [ [ a[a[a]nn]iz]r5] Jzsfzslze] [ [ [ [ |
i /M H ud z HHH o il Eam g o
| 14
s F35 15
f 16

11

o~

mmm/
FUSE #2 Du
3A ﬁ

DC CONNECTOR

W o =

I\ _p

FUSE#1 10A

aS]

Emmmﬁjmﬁj

TERMIN AL BLOCK JUMPERS
SHOWN ABOWVE OR BELOW
THEIR CORRESPONDING TERMINALS

DIN RAIL TERMINAL BLOCKS

99975-27XPL



HARNESS SCHEMATIC

FUEL SOLINOIDS

J - PLUG 2
PLUG T | ENGINE
F— 5 5 = ECU

s
A
= ()
07 ()

5
(G

y
: (F)

5 el

H

p
)

10
(o)

» 109

<15>

<16>

99975-27XPL 29 Rev A




70A

&7 wos 86 7 NAH| res 2
iy A HEGO1
ALTERNATOR + maxiruse | STARTER BATT +
TRO379 TRO184L
@/\L Foir
STARTER BATT + A
TRO184L
FeIiGEOM  Eos
CF0968 MAP CMO418
mm,m;; ea T 54y
CM1151
7 KNOCKSENSOR ALTERNATOR .
y BANK1 st
w10 |
B
®s3
.l — KNOCKSENSOR
BANK2
sPKCOlL2a
O =
— S10 1BLGTD 1
[— B e :
A N oIL oM1100
M
E s10 i TRO049L
STARTER
H SOLENOID
C VEH CONNECTOR 1
LLI |
N 7 STARTER RELAY
— i
& o > >
1Rk 18 W= =y STARTER
N I g 32| 2 RELAY
E st st ECo19g] EC0379
BOSCH VEW
- THROTTLE  coss2 EMPTY [ oo |
GROUND | - Eans) EMPTY Ea
TR0377 ALTERNATOR -
LOADING VIEW
< . . cutase
L= Lo si00
$ st ~
ALTERNATOR - GROUND W
TRO379 TRO377 17 s17 7
DIAGNOSTIC
COIL CONN
1-8
VIEW
CM1896 i A) EEISA o WIRE INSERTION VIEW —l
CANTERM 1\ @) 1eNITION (B)
MASTER aaallois LR o
\ TRACK e fooi] , )
e : CANTERM 2 wﬁu X
— CF0054 C -ﬁ
- e
g o s sy B 5
g CM1823
o] | o = N
o~
o~
o~




	Title Page
	Drawing View1

	General 1
	Drawing View2

	Engine 1
	Drawing View31

	Fuel 1
	Drawing View3
	Drawing View4

	Fuel 2
	Drawing View30

	Exhaust 1
	Drawing View5

	Base 1
	Drawing View6

	Base 2
	Engine and Generator 1
	Drawing View27

	Engine and Generator 2
	Housing 1
	Drawing View7

	Housing 2
	Housing 3
	Drawing View8
	Drawing View9
	Drawing View10
	Drawing View18
	Drawing View19

	Housing 4
	Drawing View11
	Drawing View12

	Housing 5
	Drawing View13

	Housing 6
	Drawing View14
	Drawing View15
	Drawing View16
	Drawing View17

	Housing 7
	Drawing View20

	Housing 8
	Drawing View21
	Drawing View22
	Drawing View23

	Circuit Breaker 1
	Drawing View25

	Circuit Breaker 2
	Engine Control 1
	Drawing View24

	Engine Control 2
	Drawing View26

	Engine Control 3
	Control 1
	Drawing View28

	Block Heater
	Drawing View29

	Generator 1
	Wiring Gen
	Wiring Controls
	Wiring Engine
	eNGINE hARNESS



